JK-T1790

BAREA
PARTS BOOK

New JACK Sewing
Machine

2013 £ 4 AR
Revised edition in April, 2013




CONTENTS

B %
1. FRAME & MISCELLANEOUS COVER COMPONENTS (1). .. .vvvnnneiinnniennnnn.. 1
Skl - SR ERMAE (D
2. FRAME & MISCELLANEOUS COVER COMPONENTS (2). ... 'vvvuniiiinnniinns 3
Sk - SMRERE (2
3. MAIN SHAFT COMPONENTS. . ...\ttt e e e e 5
s
4. HOOK DRIVING SHAFT COMPONENTS. . ... vetiinieiiiineeiiieeeanns 7
TR
5. PRESSER & FEED COMPONETS. . . .. ..t tiiteee et e e eeaeee 9
B« XKL
6. NEEDLE BAR ROCKING COMPONENTS. . ...ttt 11
EHFrRESh A AE
7. NEEDLE THREAD TRIMMER COMPONENTS. . .....uviiiieiiiieeeinnnnne. 13
EBYLRE
8. BOBBIN THREAD TRIMMER COMPONENTS. .. .....ovvvniiiiiiiiinneeians 15
TR
9. CLOTH CUTTING KNIFE COMPONENTS. . . ... euiiiiie i e e eeaeeenns 17
CIk: G
10. TABLE COMPONENTS. . . ..o ettt e et e e e e eeaaeess 19
G
11. CONTROL BOX COMPONENTS. . .. 'vvuiiiiiii i e 21
HL A A
12. OPERATION BOX COMPONENTS. . ...ttt eeiiiieieeiineeennnnns 23
SAEmBR A
13 WIRING DLAGRAM. . ..ottt it 25
HLE AL 2k I
14. ACCESSORTE PART COMPONENTS. .....uuviviiiniiiiinneiiinnneeennnns, 27
ks
15. THREAD STAND COMPONENTS. . . ...ttt i e e e e e eaianss 29
LRI E I
16. EXCHANGING PARTS. ... te vttt 30
RHFM
17. SPECIAL SPECIFICATIONS COMPONENTS. .........ceuuniiriunneennnn.. 31

KPR AR



1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)

A8 B A (1)




5 R "5 P HE
NO Note Part NO. AR Description Qty
1 301282 LPPER COVER
2 113811002 SCRIW 7
3 301283 LEFT COVER 1
1 113811002 SCRIW 2
5 30284 LEET_COVER 3 1
6 413511002 SCRIW 1
7 301285 THREAD TAKE LP LEVER COVER 1
8 113811002 SCRIW 1
9 301286 ‘+ FRONT COVIR
10 413811002 gﬁij SCREW 3
11 301287 MOTOR COVER
12 113811003 SCREW M5 =16 1
13 11312008 LUBRICATING O1L WICK STOPPER 1
11 113813003 L SCREW M1 =6 3
15 301288 h“m+ REAR_COVER 1
16 413511002 [ SCRIW 1
17 1130100500 wfy Hxé|«[ HOOK OLL SIIELD COVER COMPL 1
18 113813001 HEEXAGON SOCKET 1EAD SCREW M5X6 2
19 113830007 STLD 1
20 413813008 SCREW il
21 11330001 |Ltﬁﬁ INT PCB ASS™ Y 1
29 11330002 1R A IIEAD FAN MOTOR A ASS™Y 1
23 413513025 WA AL SCREW 2
24 41312007 DU I A FAN FITTING PLATE 1
25 113813003 i SCREW M1_1.=6 2
26 * 11337001 SAFETY LABEL 1
27 11337002 ATTENTION SEAL 2
28 11322008 RUBBER PLLUG 1
29 11322009 PLLG D=T.5 1=3.5 2
30 113813003 BAEIMAX 6 SCREW M=4_[.=6 6
31 11322010 e RUBBER PLLG 1
32 11322012 F e RUBBER PLLUG 2
33 11322013 Kl dg RUBBER PLLG 1
34 113220141 F e RUBBER PLUG D=12.5 1.=4 3
35 11322015 $ g PLLG 2
36 01 113513005 BAEIME X 10 SCREW M=6 [=10 1
37 A13513006 m¥+“wa><7( IEXAGON BOLT 1
38 113511001 35X 6 SCREW M=6 [=6 2
39 1133000300 Jl)iﬂ L SWITCH ASM 1
10 413813008 B M1 X 8 SCREW 2
11 1131301100 JL)J% GHERIR PRE=TENSTON CONTROLLER ASM 1
12 01 11313013 nhek TIREAD GUIDE BAR 1
13 11301006 bl BED BASIE 1
141 301290 mwu”m BED REAR COVER 1
15 11311001 g CABLE_CLAMP 1
16 11330001 IEAD FAN MOTOR B ASS’Y 1
17 11311002 FILTER 1
18 11312011 FINGER GUARD 2
19 01 11303001 IHINGE BUSH 1
50 11326002 W ILNGE PIN 2
51 01 11312012 BER IINGE PLATE, A 1
52 0l 11312013 SRR ILNGE PLATE, B 1
53 113516005 LERNAI \UT M=6 8
a1 113816010 M3 X 0. 5 \UT M3X0. 5 1
53 11328001 HH WASHER 6. 1X18.5X2 il
a6 01 A1311003 57l 011, SHIELD 1
57 11322001 Flle s RUBBER ¢ 3
58 11322002 R RUBBER 1) 1
39 113811012 L3 SCRIW 1
60 11322017 $ 7_STOPPER _RUBBER 1
61 11322003 e B RUBBER CLSIION (B) 1
62 0l 11322001 MR I % RUBBER HINGE 1
63 01 113813008 BAEIMA X 10 SCRIW 1
61 113813009 BRI M X 30 SCREW W1X0. 7 [.=30 2
65 11328002 igan CLOTIL PLATE _WASHER 2
66 113530025 I Caser VCS STUD A 1
67 11322011 PRI RUBBER PLLUG 1
68 11322018 +5Hx)& RUBBER PLLG 1
69 11313001 # \EEDLE BAR TIREAD GUIDE 1
70 11313002 ] TAKE-UP_THREAD GUIDE B 1
71 113813010 X8 SCREW M5 X 0.8 [=8 2
72 11313003 2} TAKE-CP THREAD GUIDE A 1
73 113813003 m¥'rw4><6 SCRIW W=1 126 1
71 1133000100 YL ETY SWITCIL ASS™ Y 1
75 11312081 i f%JIJi*h SW_BASIE 1
76 11330021 [IES SWITCIL CORD ASS™Y 1
77 11312085 “ f*Jl)QHHH SWITCIL COVER 1
78 10312132 1Y SWITCIL ARM 1
79 113820011 SWITCIL ARM SHAPT 1
80 103270241 /\)|;\ i SWITCIL SPRING 1
81 10312133 LA IR RS SAFIETY SKITCIL NCT 1
82 403811050 LESAl SCREW M=2 [=12 2
83 113815004 W SCREW 9/64-10 1=1. 5 2
84 10111005 LJN:»r CABLE BAND 1
85 11337002 i ATTENTION LABEL 1
86 113512005 fﬁ;ém#+? BOLT 1
87 11330029 LEDE] ‘52 2580 LED EITTING PLATE 1
88 11330033 LEDI K] LED 1
89 NOLOIS : N 1
90 107501056 oy SCREW M3 <10 il
91 11330071 ] FAN MOTOR 1
92 11311019 2ok CABLE CLAMP 1

NOTE CHEfi#D)

01.. . ACCESSORIE PART

B



2. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
Sk - SMARE R (2)

ST
\V
\
\
N



5 e H5 - =
NO Note Part NO. AR Description Qty
1 41330005 e 2 1L Bk Ak ASSY AT SOLENOID 1
2 41312014 hrkF AT SHAFT 1
3 41312015 o A T A4 AT SHAFT HOLDER 1
4 40329004 % RETAINING RING 1
5 40312123 Faed R DISK STOPPER 1
6 40303024 S 25 i DISK STOPPER HOLDER CAP 1
7 41330022 B2k EARTH CABLE ASM 1
8 413516001 [P35 NUT 2
9 403511048 WAL SCREW 3
10 413530006 JEETMAX 8 SCREW M=4 L=8 1
11 413513010 PE%IM5 X 8 SCREW M5X0. 8 1L=8 3
12 413514004 SEAEA LT SCREW 2
13 403514015 WRE) SCREW M3 L=4 1
14 413514001 PEETME X 6 SCREW M6 L=6 1
15 413511023 PRE] SCREW 1
16 02002 PR Y SPRING WASHER 1
17 41330023 185 LML LG INT CORD A ASS'Y 1
18 40327019 A TAKE-UP SPRING 1
19 40303025 4 e s THREAD TENSION POST BASE 1
20 41329002 + 4 THREAD TENSION SHAFT COLLAR 2
21 41303002 E IR THRUST COLLAR 1
292 413530009 R A VRE] UTT SUSPENSION SCREW 9 1
23 4131300400 B ASSY THREAD TENSION POST 1
24 41311004 TR GUIDE PLATE 1
25 41328005 JB BT BUSHING 1
26 41312018 Hefi )y THREAD BREAK DETECTOR A 1
27 4131300600 Lyl )| ) ASSY BTW 1
28 40301026 AR BTW BASE 1
29 40312125 AR BTW CAM PLATE 1
30 40302014 Lk E il BTW BASE SHAFT 1
31 40304013 LUl I o TR BTW SHAFT BASE 1
32 40310008 ARk BTW CAM LEVER 1
33 40303026 sl ik TR BTW WHEEL 1
34 40327023 A BTW TORSION SPRING 1
35 40308012 el BTW_BEARING SPACER 1
36 41302012 3 il BTW SHAFT 1
37 41302013 RO R AFEND BTW LEVER SHAFT 1
38 41312087 RO AT BTW LEVER 1
39 41328021 LY BTW SPACER 1
40 40324015 Bk BTW_BEARING 2
41 40322030 A BTW WHEEL RUBBER 1
42 40327021 B L BOBBIN SPRING 1
43 40327022 A BTW SPRING 1
44 40329005 i RETAINING RING 1
45 40329006 F% E-RING 4 1
46 40328038 ) WASHER 4.5X10X0. 8 1
47 403511052 5] SCREW 1
48 403514022 WRE) SCREW M5 L=5 1
49 403514023 GELR L SR IRAT SCREW M4 X8 2
50 41330024 Rl INT CORD D ASS’Y 1
51 41330025 S L a1 48 INT CORD C ASS'Y 1
52 11419001 Iy THREAD CUTTER 1
53 413511027 Y2k ) AT A4 COMBINATION SCREW M3 X5 2
54 41313007 Sk THREAD GUIDE 1
55 413511008 ILER BT SCREW 11/64-40 L=7.8 1
56 40111005 J#l 7 A CABLE BAND 10
57 40311023 [ 2y CABLE BAND 2
58 41312003 TERS A R )Y LUBRICATING OIL WICK STOPPER 3
59 413513003 PEEI M4 X 6 SCREW M4 L=6 3
60 413511004 JEETMAX 10 SCREW M4 L=10 3
61 4131300700 N Ikae BOBBIN THREAD TENSION ASM 1
62 413516013 T Fs it g THREAD TESION NUT 1
63 41327017 P THREAD TESION SPRING 1
64 41313015 LRy BOBBIN WINDER TENSION DISC 2
65 4131301800 T rEAlLfE BOBBIN THREAD TENSION ROD ASM 1
66 413516012 PERESM11/64 “ X 40 NUT 11/64-40 1
67 41312021 SLk THREAD GUIDE 1
68 41312089 2 CLAMP 1
69 413513010 PE%IM5 X 8 SCREW M5 =8 1
70 4131301900 LA THREAD TENSION ASM 1
71 403511013 [ELa) SCREW I
72 41330039 1205 ML s INT CORD B ASS’Y 1



3.MAIN SHAFT COMPONENTS

nt B




s =2 R H5 . &
NO Note Part NO. S Description Qty
1 4133800100 PhERAT AL THREAD TAKE_UP_ASM 1
2 41324001 Lk il BEARING 1
3 41324002 PRI AT Ak BEARING 1
4 41338001 PRERITAT THREAD _TAKE_UP_CRANNK 1
5 41324003 HMEA R BUSHING 1
6 41303004 R IEAF A BUSH 1
7 41313009 SURs Ho THREAD PASS BUSH 1
8 4133800200 PhERAT AL LINK_TAKE UP 1
9 41338003 HhEk M NEEDLE_BAR_CRANK 1
10 4130500100 HAEAAUY NEEDLE BAR CRANK ROD 1
11 403530011 WREr LEFT SCREW 1
12 413514006 WAL M4 X 4 SET SCREW M4 L=4 1
13 41324004 - &l il Ak BEARING 1
14 41324005 RS ILTEIVE BEARING 1
15 41324006 BRI BEARING 2
16 40322025 EE Y BEARING SUPPORT 2
17 41303005 Bl ) e BEARING HOLDER 1
18 40335002 Ll i BOBBIN WINDER DRIVING WHEEL 1
19 413830011 [#] R MR COUNTER_WEIGHT SCREW 1
20 41304001 A IthAA COUNTER WEIGHT 1

21-1 40301023 SR COUPLING 1 1

21-2 40301024 TN IpuE A COUPLING 2 1

21-3 40322028 TRRERG I DAMPING RUBBER 1
292 41330006 R R AL AC SERVO MOTOR 1
23 41302001 |4 MAIN SHAFT 1
24 41326003 Al NEEDLE_CRANK_SHAFT 1
25 413830012 MEEIM8 X 16 SCREW M8 L=16 1
26 413513011 PEETMA X 12 SCREW M4 X 0.7 L=12 2
27 413513012 WK M5 X 20 SCREW M5 L=20 4
28 413513013 PEEIMB X 25 SCREW M6 =25 3
e 4Pl 21| 4 THRUST COLLAR_ASM 1
30 114514001 4 & SCREW 2
31 40308006 F4 Rl THRUST COLLAR 1
32 403514005 JEEE L] SCREW M6 L=8 6
33 4133500100 | Il e a4y SPROCKET_A 1
34 41309001 St SQUARE_BLOCK 1
35 41309002 St SQUARE_BLOCK 1
36 41309003 RT3 AR SQUARE_BLOCK _GUIDE 1
37 41309004 A 2 IARB SQUARE BLOCK GUIDE B 1
38 41326004 BRER AT AL THREAD TAKE UP CRANNK SHAFT 1
39 403S14008 LR IR SCREW M5 L=8 2
40 41335002 [l 27y TIMING BELT 1
41 4133500300 N Qe IR TDLER_ASM 1
49 41329003 T RETAINING RING 2
43 413812001 eta) HINGE SCREW 1
44 41312022 R R IDLER FIXED PLATE 1
45 41303008 SR IDLER_PULLEY 1
46 41303009 P4 INTERMEDIATE SPROCKET WASHER 1
47 413516009 BEARM10 NUT M10 1
48 41326005 MY FEED LEVER SPRING HOOK 1
49 413513014 PEEIM10 X 42. 5 SCREW M10 L=42.5 1
50 41324007 Bl BALL BEARING 2
51 41328008 )y WASHER 1
52 413512002 WM X 14 SCREW M6 L=14 1
53 41327003 WL ADJUSTING SPRING 1
54 413830013 FETRE] SUSPENSTON_SCREW 1
55 41323001 MENAEA] NEEDLE BAR CRANK FELT 1
56 41328022 )y WASHER 1
57 413514001 WL M6 X 6 SCREW M6 L=6 6
58 40311302 -4 FAN 1
59 413513016 WL SCREW 3



4. HOOK DRIVING SHAFT COMPONENTS
TR




55 AR 5 L =y
NO Note Part NO. B Description Qty
1 41324008 Bk BEARING 2
2 41324009 Bk BALL BEARING 2
3 41324010 Bk BEARING 1
4 41324011 Bk BEARING 1
5 41303010 Bl i L BEARING SUPPORT 1
6 41303011 Bl i) T BUSH 2
7 41329004 % RETAINING RING 2
8 41302002 T HOOK_DRIVING SHAFT 1
9 41303012 e TR RS HOOK_DRIVING SHAFT METAL 1
10 4130301300 AR R AL HOOK_SLEEVE ASM 1
11 41335003 AR Al INTERMEDIATE SPROCKET SHAFT 1
12 41303009 F4 ] INTERMEDIATE SPROCKET WASHER 1
13 01 41318001 TEAR (790) HOOK COMPL 1
14 4131101100 T Al CROWN KNOB 1
15 413514001 PEETME X 6 SCREW M6 L=6 10
16 02 41318002 HERR (791K) HOOK COMPL (K) 1
17 41303014 T H G Al BEARING SUPPORT 1
18 41335004 w2 e SPROCKET B 1
19 4133500600 TIrEare Al SPROCKET C 1
20 41303015 gl INTERMEDIATE SPROCKET RING 1
21 41328009 Hpyl WASHER 1
22 41326007 AL ADJUSTING SHAFT 1
23 413530002 A ) ADJUSTING NUT 1
24 413515001 TEAR T i T SCREW M8 X8 1
25 41323002 M FELT 1
26 40321001 AL TUBE 1
27 12923021 Wk OTL WICK 1
28 4021800200 KR BOBBIN 1
29 41318003 i BOBBIN CASE ASM 1
30 41303016 A A PIPE 1
31 41323003 T OIL FILTER 2
32 207514006 ) SCREW M5 L=5 2

NOTE (¥:fi#) 01.. .FOR 1790S 1790S/7

02.. .FOR 1790K

1790KM



5. PRESSER & FEED COMPONENTS

JEB « SRR A

29




5 R "5 o HE
NO Note Part NO. AR Description Qty
1 11330007 LA IA FEED MOTOR ASS’ Y 1
2 11330008 FEAA LS FEED SENSOR ASS Y 1
3 10322025 Bl BEARING SUPPORT 2
1 11312023 IHIM& THROAT PLATE BASE COVER 2
5 113120241 PRI NP MOTOR _BRACKET |
6 4133500700 ).yluj,,mﬂémw PULLEY B 1
7 1133500900 i s ke A1) PULLEY € 1
8 11326008 )20 A A SUPPORT SHALT 1
9 101012 [Vl s TIMING BELT HOLDER 1
10 41302003 s Lill FEED_SIAFT 1
11 11302001 A A FEED GLIDE SIAFT 1
12 4130400100 A Y A FEED BASE ASM 1
13 101013 (TS FEED BASE 1
11 41324011 1J|J ALK SLIDE BEARING 3
5 e il THRLST COLLAR ASM 1
16 40308006 IR TIRUST COLLAR 1
17 111514001 WA SCRIW 2
18 11312026 ﬁm WORK CLAMP CARRIER 1
19 113513026 PR AL SCREW M3X 10 1
20 413513016 BAEIMAX 6 SCREW M1 1.=6 il
21 113S13016 BV X 8 SCRIW M1X0.7 1=8 2
22 413813017 BAEMA X 10 SCREW M1 1.=10 6
23 113513005 BEETV6 X 10 SCRIW V6 =10 3
24 413513018 MEETV6 X 18 SCREW V6 1.=18 1
25 207511006 24T SCRIW M5 1.=5 3
26 113814001 BRETVE X 6 SCREW M6 1.=6 2
27 11335007 M e TIMING BELT 1
28 413511009 wf' ENX 5 SCREW M1 1.=5 1
29 1133001200 AR IEAL T ASSY PBL GEAR MODULE 1
30 11330009 o IR L 1R LB CLAMP MOTOR_ASS’ Y 1
31 11312028 FIH SN AR PBL FRONT LINK 1
32 41325001 T IRV WR 4 58 PBL GEAR $ 1
33 11326009 i sm PBL. GEAR SHAET 1
31 11312029 JTC AN B AT ) R PBL [ LINK 1
35 11305002 Flﬂﬂ-li“?\f)rl PBL._LONG _ROD 1
36 41312030 3 PBL SENSOR PLATE 1
37 113513003 SCRIW W1 1.=6 2
38 413813017 mzf' ENMAX 10 SCREW M1 1.=10 1
39 113514003 BETVB X 5 SCRIW V6 1.=5 5
40 413820001 F lfuﬂlﬂh SRR E] SHLOLLDER SCREW D8 [13. 2 1
11 1132500200 FRIEIF B e A4 L) ASSY PBL. GEAR [, 1
12 4131203500 TRIEN LR e mAL7): ASSY PBL MOTOR BASE 1
13 11326010 ﬂ gum|.‘|',g¢m PN, SHORT 1
11 41330010 CLAMP SENSOR ASS’ Y 1
15 11309005 SLIDE ROLLER 1
16 41303018 COLLAR 1
17 11327001 R IR ok PBL COLL SPRING 1
18 41327005 i PBL. FINGER GUARD 1
19 11312032 ARR AR i PBL. GUIDE 1
50 11312033 T L S 1 AR PBL_LIFTING PLATE 1
31 41303019 FRIBFI-AE PBL. METAL 1
52 11301003 PRI FF e 4 PBL POSITION BRACKET 1
53 41302005 I PBLPRESSER BASE 1
a1 101015 W A PRI ROLLER BASE 1
53 41326011 il PBIL._ROLLER_SIAET 1
26 11312034 Al e AR PBL, SENSOR BASE 1
57 413830003 IR A g Ry PBL SPRING REGULATOR 1
a8 11316001 PRI PBL, WORK CLAMP ARM 1
39 11326012 4 PBL. WORK CLAMP ARM SIAET 1
60 113513026 A3 X 10 SCRIW M3 X 10 1
61 413513016 %] SCREW M1X0.7 [=8 1
62 113S13020 BEETMA X 16 SCRIW M1X0.7 1=16 1
63 413511018 MEETV5 X 8 SCREW M5 1.=8 2
61 113S11019 BEETYA X 10 SCRIW M5X0.8 1=10 1
63 113813019 IR M5 X 12 SCREW M5X0. 8 [.=12 1
66 113811013 [CUART SCRIW VM5 1.=6 2
67 11312035 LR UTT CLOSE CAM B 1
68 413520001 TSIV BT 20 B e[ SHLOLLDER SCREW D8 113, 2 1
69 413514003 BAEIME X 5 SCREW M5 1.=6 1
70 4131602000 Flfuﬂw WORK_CLAMP_CIIECK HOLDER 1
71 11316018 IS IR Ji WORK CLAMP CIICK HOLDER 1
72 11312109 I AR WORK CLAMP CIIECK SPRING 2
73 11326035 I r‘u;t{ WORK CLAMP CICK SPRING SET Pl 2
7 11327020 F TS M 15 WORK CLAMP CIIECK HOLDER SPRING 1
75 113511029 o SCREW 3/32-56 1.=1.9 2
76 4131602200 TR L WORK CLAMP CIIECK HOLDER ASM 1
77 11316023 FIR AR J PRESSER FOOT 1
78 11312109 IR A WORK CLAMP CIIECK SPRING 2
79 11326035 I ’m:{\/ WORK CLAMP CICK SPRING SET Pl 2
80 41327020 FLL LB P WORK _CLAMP_CIIECK HOLDER SPRING 1
81 113511029 A SCREW 3/32-36 1=1.9 2
82 11316021 i I%L R PRESSER 1
83 102520002 JTIEMARET HINGE SCRIW D=7.94 t=2 1
81 11316019 FRIBIAR WORK CLAMP CIIECK (2K) 1
85 207511006 ) SCRIW M5 1.=5 1
86 11312027 X i (37 AR SENSOR PLATE 1
87 11321006 ARl BEARING 2
88 11324013 Ak BEARING 1
89 11328026 Wl WASHER 2
90 4131602100 RIEIALL: WORK_CLAMP CIIECK HOLDER ASM 1
91 1131602600 HEEIGE WORK CLAMP CIICK HOLDER ASM 1



36
37

6.NEEDLE BAR ROCKING COMPONENTS
BT RE D ERAF

38

3

- 11—


bzj-001
附注
要拿针杆架组件的话， 就要以NO.30为主， NO.29代码不能用


55 AR 5 L =
NO Note Part NO. B Description Qty
1 4133001500 FREN G 5h 2145 ZIGZAG DRIVE FULL ASSY 1
2 4130500300 FREN AT ALY ZIGZAG ROD ASM 1
3 41305003 FEENE A Z1GZAG ROD 1
4 41303020 Al SHAFT HOLDER LINK BUSH 2
5 01 41326013 VEEEAIA JUNCTION SHAFT A 2
6 01 41326014 VEEEAIB JUNCTION SHAFT B 2
7 01 41326015 VEEEAIC JUNCTION SHAFT C 2
8 01 41326016 VEEEAID JUNCTION SHAFT D 2
9 413513026 WELTM3 X 10 SCREW M3 X 10 1
10 413513017 PEEIMAX 10 SCREW M4 L=10 6
11 413511003 WEETME X 16 SCREW M5 L=16 1
12 413513018 WEETME X 18 SCREW M6 L=18 1
13 207514006 WL SCREW M5 L=5 4
14 41312036 A& B | 2 AR SENSOR PLATE 1
15 41330011 e ks NEEDLE SWING SENSOR ASSY 1
16 41304005 EEAE LS T RN ZIGZAG LEVER REAR 1
17 41301007 AL 2R MOTOR_BASE 1
18 41304006 T LI e 1ih hN MOTOR LEVER 1
19 41330012 ey alv! NEEDLE SWING SENSOR ASS’ Y 1
20 413513005 PEETME X 10 SCREW M6 L=10 3
21 4130200600 R ZIGZAG LEVER SHAFT ASM 1
22 413516004 2Rt M5 NUT M5 1
23 41302006 Bl 7Z1GZAG LEVER SHAFT 1
24 41326017 FEANIR Sh A ZIGZAG_STUD 1
25 41304007 HATIEREAT NEEDLE BAR CONNECTION 1
26 413511010 R HelmaT SCREW M4 =7 1
27 41305004 EHAFIEAT NEEDLE BAR ROD 1
28 41309006 AT A3 b SQUARE BLOCK 1
29 4130100900 AT A4 NEEDLE BAR FRAME ASSY 1
30 401016 AL NEEDLE BAR FRAME 1
31 41303021 IRAR SRS NEEDLE BAR METAL 2
32 41326018 AT AT A SUPPORT_SHAFT 1
33 401017 AT AR AR FRAME SUPPORT PLATE ASM 1
34 41303022 AT BUSHING 1
35 41303023 FREN A BUSHING REAR 1
36 41302007 AT NEEDLE BAR 1
37 40217002 W&t NEEDLE DPX5 #12 1
38 41313010 M4k 2k e NEEDLE BAR BOBBIN THREAD GUIDE 1
39 413511011 BR%IM3 X 5 SCREW M3 L=5 1
40 41308003 PRI ] THRUST COLLAR D=15 W=11 1
41 207514006 WRE] SCREW M5 L=5 2
42 413514001 BAEIME X 6 SCREW M6 L=6 4

NOTE (@1

01.. .SELECTIVE PARTS

EMELF



- 13-

7.NEEDLE THREAD TRIMMER COMPONENTS
EBY LM




55 basy 3 #5 L &
NO Note Part NO. AR Description Qty
1 1131900100 B4R 1) ASSY_UTT_MODULE_B 1
2 H05002 BJE (3% E-RING 3 1
3 10111005 i R iy CABLE BAND 1
1 113516002 BERE MA NUT M4 2
5 113516001 BERE M5 NUT M5 4
6 11328010 Engiy WASHER 4.3X9X0.8 1
7 113513026 BRLETM3 X 10 SCREW M3 X 10 1
8 113520003 Il SE AR R RR A SHUOULDER SCREW D6 H2. 6 1
9 113511017 BEETMAX 6 SCREW M4 L=6 2
10 113513003 BEEIMAX 6 SCREW M1 L=6 2
11 113530006 BEEMAX 8 SCREW M4 L=8 1
12 113513016 PEEMA X8 SCREW M1X0.7 L=8 1
13 113512003 PELTMAX 12 SCREW M4 L=12 2
11 113513001 BEEIMB X 6 HEXAGON SOCKET HEAD SCREW M5X6 2
15 113511018 BELIM5 X 8 SCREW M5 L=8 2
16 113513010 PEE M5 X 8 SCREW M5X 0.8 L=8 2
17 1131204400 JT Y2011 ASSY UTT RELEASE ARM B 1
18 113513003 BEEIMAX 6 SCREW M1 L=6 2
19 207511006 BEETME X 4 SCREW M5 L=4 2
20 207511006 [:4d) SCREW M5 L=5 1
21 1135300141 B &4 )RR U T R SHOULDER SCREW D6 H3.2 4
22 113520001 BY LR TR FEAR BRE S SHOULDER SCREW D8 H4 1
23 113520005 GLESPN - SHOULDER SCREW D8 15 3
241 11327006 S AR SPRING 1
25 11308004 BYSR Y IR R 4 1 THRUST COLLAR D=8 W=9 1
26 11312039 [LESmd UTT ARM A 1
27 11312010 By )48 UTT _ARM B 1
28 11312011 By &R AL e iR UTT BASE PLATE 1
29 11303024 WAL UTT CAM ROLLER 2
30 113530015 I8 TR ) UTT CAM ROLLER SHAFT 2
31 11312091 BY TR S AR UTT RATCH PLATE B 1
32 11312013 BY LR TR HEAR UTT RELEASE ARM A 1
33 11301008 TT B UKAIR  2he P UTT RELEASE LEVER BASE 1
3 11303025 R T UTT RELEASE LEVER SHAFT 1
35 11312041 FLIE A AR UTT SENSOR BASE 1
36 11327007 3% UTT_SUPPORT ARM SPRING 1
37 11326021 B 2L < AR B UTTSUPPORT SHAFT 1
38 113530016 [:44) UTT SUSPENSION SCREW 41 2
39 113530009 LR e AL IR UTT SUSPENSION SCREW 9 1
10 113530018 SLLR B UTT SUSPENSION SHOULDER SCREW 1
11 11312045 LR TR UTT THREAD PULLING LINK A 1
12 11312016 4R B IR B B UTT THREAD PULLING LINK B 1
13 11312047 B TR M e iR UTT X-CAM 1
11 11303026 WAL UTT Y-DRIVE ROLLER 1
15 11326032 ekl UTT Y-DRIVE SHAFT 1
16 11330013 B0 30 FLL UT TRIM MOTOR ASS’Y 1
17 11330014 BYERAT K A% UT TRIM SENSOR ASS’Y 1
18 1131205500 JT YUK SR 414 |- ASSY UTT RELEASE LEVER B 1
19 1131205700 BYER M R AL ASSY UTT CAM 1
50 1130401100 LR 1 B ASSY UTT THREAD PULLING ARM 1
51 1130401200 LR 1) AR LA ASSY UTT CAM ARM 2
52 1130401300 BYLR T M 2R AT ASSY UTT SUPPORT ARM 1
53 11328012 s PLAIN WASHER 1.3X12X1 2
51 11312088 R AT #z UTT_RATCH_STOPPER 1
55 113513003 BEEIMAX 6 SCREW M1 L=6 2
56 H05002 B 3% E-RING 3 1
57 113516001 HEREMS NUT M5 1
58 113513003 BEEIMAX 6 SCREW M1 L=6 1
59 113513003 BEETMAX 6 SCREW M4 L=6 1
60 113513010 PEE M5 X 8 SCREW M5 X 0.8 1=8 1
61 11326034 J1< B 7 ) UTT GUIDE SHAFT B 1
62 11312053 EHAR UTT SUSPENSION PLATE 1
63 11313011 AL UTT THREAD PULLING LEVER 1
61 11302008 2L UTT THREAD PULLING SHAFT 1
65 11327009 g (e UTT TRIMMER CLOSE SPRING 1
66 11303026 A UTT Y-DRIVE ROLLER 1
67 11326032 OMAE AHFIE i UTT Y-DRIVE SHAFT 1
68 113513019 PEE M5 X 12 SCREW M5X0.8 L=12 3
69 11327008 LRGN ST AT N BUTTON SUPPORT LEVER SPRING 1
70 1131900200 YLk 4R 1) ASSY UTT TRIMMER 1



8.BOBBIN THREAD TRIMMER COMPONENTS

TRy

- 15—



5 R "5 o HE
NO Note Part NO. AR Description Qty
1 1133002000 By R AT BIT DRIVE LNIT 1
2 4131208300 AR A A LT ASSY BTT DRIVE CAM 1
3 1130500600 SR kA LT ASSY BIT DRIVED LEVER 1
1 11312036 Y HCER K BIT DRIVE LINK 1
3 11312057 AR LA AR BIT DRIVE LNIT BASE 1
6 4130401100 Ay ICER 1 IR A L] ASSY BTT RELEASE LEVER 1
7 11312059 BN fe ol BIT RELEASE LINK I 1
8 41312060 A ICER 1 IR HT BT RELEASE LINK R 1
9 11326023 Wik LLINK ROD 1
10 113516003 g§t¢w4 ALT W4 |
11 113516001 NS 2
12 11330015 v)mfk SURBL LT TRIM MOTOR ASS’Y 1
13 113513026 B3 X 10 SCREW M3X 10 1
11 413813003 BRI X 6 SCREW M1 1=6 2
15 113513016 %%N4X8 SCREW M1X0.7 1=8 1
16 207511006 3 SCREW M5 =4 2
17 113512004 HEXAGONAL BOLT 1
18 11312061 SENSOR FITTING PLATE BT 1
19 11330016 LT TRIM SENSOR ASS™ Y 1
20 413520006 SIOULDER_SCREW D8 1110 2
21 113530019 STOPPER PIN 1
22 41303021 UTT CAM ROLLER 2
23 113830015 m{&ﬁ UTT CAM ROLLER SHAFT 2
241 413520007 AT IRE] SIOULDER SCREW D8 112. 9 1
25 113811017 AV X 6 SCREW M1 1.=6 2
26 41328010 Nz WASIIER 4. 3X9X0. 8 2
27 1131500100 AR AL THROAT PLATE BASE LNIT 1
28 11312062 &L A% TR BT CLAMP B 1
29 11312063 [V4] 5 BT CLAMP LEVER 1
30 41312064 JEEER S ER Bl PLLLER B 1
31 1131207500 8y JIF AR AL ASSY BT RELEASE ARM 1
32 11312066 R BT TRIMER LINK 1
33 11327010 i CLAMP SPRING 1
31 41328011 Bl WASIIER 1
35 11308005 el WASIIER 1
36 4131900300 I~ EYER AL BT TRIMER 1
37 11328013 Hepy PLATN WASHER 1. 3X [2X | 3
38 413280141 3l WASIIER 4. 5X 20X | 1
39 11312070 SR AL BB BIT LEVER 1
10 413811013 el SCREW M4 [.=4 3
11 113S11013 B X A SCREW W1 1.=1 3
12 413811014 A IINGE SCREW 1
13 113520008 i 4d) SHOLLDER SCREW D3 111. 6 1
11 413520009 ;mfv¢¥ SIOULDER SCREW D5 111. 6 1
15 113530020 SLSPENS 10N _SCREW 2
16 4131206800 ASSY TIROAT PLATE BASE 1
17 11312067 \ﬂwnﬁ OL1 SHIELD 1
18 413817002 BAE M3 X A SCREW M3 L=4 2
19 01 41315001 2k THROAT PLATE (179085) 1
50 02 11315002 [N THROAT PLATE (1790K5) 1
31 11328023 Nz WASIIER M4 2

52 11301009 hJ”’Q?%A% PICKER BASE

53 11312072 PICKER BASE FITTNG PLATE 1
31 11312073 STOPPIR A 1
53 41304010 BOBBIN CASE POSITIONING PLATE 1
26 113$11022 SCREW M3 1.=1 1
57 413813003 SCREW M1 1=6 1
58 113511024 AW X 10 SCREW M1 =10 2
39 413511017 BRI X 6 SCREW M1 1=6 1
60 113512003 BEETM X 12 SCREW M1 =12 1
61 413513010 SCREW M5X0.8 =8 3
62 113520013 SHOLLDER SCREW D8 112. 9 1
63 41327011 PICKER SPRING 1
61 11330017 Ve SAPETY SWITCIL PRESSING PLATE 1
63 413811013 ] SCREW |
66 113516003 BE R ALT WM 1
67 113520006 i asg) SIOULDER SCREW D8 1110 1
68 113530020 +{?um¥ SUSPENS 10N SCREW 2
69 413830019 1150 STOPPER PIN 1
70 4131101400 AL OIL _TANK ASM 1
71 11312071 B 011 TANK PLATE 1
72 113813008 BRIV X 8 SECREW 6
73 11312075 1A PICKER BASE STOPPER 1
71 113830021 @%il PARTS 1
75 113830007 BT STLD

76 413811013 m¥ £V X4 SCREW M1 =4 1
77 11313012 S Rk s PICKER 1
78 11312076 %4*fk1 NI PICKER ACTUATING LEVER 1
79 11312003 ST I e A LLBRICATING OIL WICK STOPPER 1
80 11312071 R EAL AR PICKER ACTUATING L LINK 1

NOTE CH:fi#D

0l.. .FOR 17908
02.. .TOR 790K

17908 H{
1790KH



9. CLOTH CUTTING KNIFE COMPONENTS
IRk

—-17 -



55 AR 5 L =
NO Note Part NO. AR Pescription Qty
1 4131900400 DI IS A 44 KNTIFE SOL ASM 1
2 41322006 IR G R CUSION 1
3 41330018 ZIPANIR 259 SOLENOID 1
4 41309007 IR KNIFE HOLDER 1
5 413516007 IERE M8 NUT M8 2
6 41312077 NiER PLATE A 1
7 413513022 BEEIM3 X 8 SCREW M3 X 0.5 1=8 2
8 413513019 BEETME X 12 SCREW M5 X 0.8 1=12 1
9 413513005 BEETME X 10 SCREW M6 L=10 3
10 41312078 A6 IR AR SENSOR SLIT PLATE 1
11 41301009 R A 0 s s SOLENOID BASE 1
12 40330005 1% ks PHOTO SENSOR 1
13 41312079 SRS SENSOR PLATE 1
14 413513026 BEETM3 X 10 SCREW M3X 10 1
15 41330020 12k CUTTER SENSOR JOINT CORD 1
16 40219009 JIv1/2” KNIFE 1/2 1
17 41302009 AL KNTFE BAR 1
18 401018 IR S HA KNTIFE BAR BASE 1
19 41304012 VAL SRV KNIFE BAR BRACKET 1
20 41303039 P eE KNIFE BAR BUSH 1
21 41305005 1) B A3 AT KNIFE BAR CONNECTING LINK 2
22 41304013 LG KNIFE BAR DRIVING LEVER 1
23 4132201200 FR AV WA A1 4 KNIFE BAR DRIVING STOPPER ASM. 1
24 413530005 VI JJERA AT KNIFE BAR DRIVING STOP SCREW 1
25 41322007 ik KNIFE DRIVING LEVER STOPPER 1
26 41326030 R KNIFE BAR SUPPORT SHAFT 1
27 41303040 BN T #h4z KNIFE BAR LOWER BUSHING 1
28 41304014 AN S0 KNIFE FITTING BASE 1
29 41302010 LIE KNIFE LEVER SHAFT 1
30 413516006 128t M6 NUT M6 1
31 41328010 Hpyl WASHER 4.3X9X0.8 1
32 41328016 Hpyl WASHER 5% 10.5X 1 1
33 41326031 AL Al BELL CRANK SHAFT 4
34 413513016 PEETMA X 8 SCREW M4X0.7 L-8 2
35 413513023 JEETME X 12 SCREW M6 1=12 1
36 413513023 WHETME X 12 SCREW 1
37 413514001 PEEI M6 X 6 SCREW M6 L=6 4
38 413512004 W% M4 X 6 HEXAGONAL BOLT 1
39 413520010 PR mECI Y-S SHOULDER SCREW D4 H5 1
40 413513019 JEETME X 12 SCREW M5X 0.8 1=12 5
41 207514006 WK SCREW M5 L=5 5
42 41327012 L SPRING 1
43 41309008 Wb SQUARE BLOCK 1
44 41312080 SCHE IR SUPPORT GUIDE 1
45 41326033 T SUSPENSION SCREW 1
46 413530013 LT SUSPENSION SCREW 1
47 41303041 DR 004 bl THRUST COLLAR D=12 W=11 1
48 41303042 ) JIFF A el COLLAR 1



10.TABLE COMPONENTS

B

-19 —



FROER S ipti &
NO Note Part NO. wR Description aty
1 702054 i TABLE L
7 — BT TAPPING SCREW M5 %35 4
S i ft DRAWER 1
4 ol e A A DRAWER SUPPORT 2
5 AL WOOD SCREW D=3.1 =16 6
— fill AR DRAWER STOPPER 1
7 702052 LIRS 73 T-STAND COMPL 1
s LA ) T-STAND ASM. 1
s A LI T UPPER STAND ASM., RIGHT 1
v P UPPER STAND ASM., LEFT 1
N A5 DL R A A LOWER LEG, RIGHT 1
I JERUHT S 4 LOWER LEG, LEFT 1
I WA STAND SIDE SUPPORT 1
1 A STAND SIDE SUPPORT 1
T G RUBBER CAP 4
3 — [la3as NUT 2
o Hut WASHER M12 4
s B RoE IS SPRING WASHER 12.5X21.5X%3 4
19— AR IRE] ADJUSTING SCREW ASM. WITH CAP 4
20 2 REM12 NUT M12 1
21— T AR UPPER STAND PLATE 2
900 (=03 WASHER HEXAGONAL BOLT 12
D T — ;f;}ﬂ:;igmur- 7-STAND PEDAL ASM 1
Y BB AL 7-STAND PEDAL ASM 1
o5 m;x g PEDAL SHAFT BRACKET 2
e HEAR L;c;ggm PEDAL CONNECTING ROD 1
o7 PR A o PEDAL BUSHING 2
. AR PEDAL ASM. 1
D e — BB R PEDAL ADJUSTING PLATE 1
0 Iz B} NUT M8 2
st IZETME X 12 SCREW M6 1=12 2
32 I2ETM8 X 20 SCREW M8 1=20 2
33 ' WASHER 6. 7X 13X 1 2
34 B WASHER 8.7X 18X 1.6 4
35 SRR SPRING WASHER 6.2X11.4X1.2 2
S WA SPRING WASHER 8.6X 15X 1.4 2
37 4133002800 LB FF 24 ASSY 4 POSITION PEDAL 1
38 41327013 PR SPRING 1
39 41327014 PR SPRING 1
40 413516005 I RFMG NUT M6 1
41 41312092 BT ORI 78 A4 PEDAL FRAME 1
42 41312093 s I RA PEDAL FRAME A 1
43 41312094 6B PEDAL FRAME B 1
44 41312095 A R ] S PEDAL FRAME GUIDE 1
45 40330005 LS PHOTO SENSOR 2
16 403511041 DR AL SCREW M3 X 10 1
A7 413513027 WA AL SCREW L
48 S04010 53} SCREW 3
49 413513001 I2%IM5 X 6 HEXAGON SOCKET HEAD SCREW M5 X6 4
50 41312096 A6 T R AR SENSOR DETECTING PLATE 3
51 413520012 Bl T SHOULDER SCREW D10 H6. 4 1
52 413530019 1 4hAH STOPPER PIN 1
53 413530020 ) SUSPENSION SCREW 2
54 S05035 yNa) WOOD SCREW D=4.8 L=20 2



11. CONTROL BOX COMPONENTS
EHIFEXR



bzj-001
附注
就是运动控制板


VA

s

=N

=
’T\I;)—T Note Part NO HHR Description Qt;g
1 41312116 EE2E 1] CONTROL BOX 1
2 41312117 T 75 B CONTROL BOX FRONT COVER 1
3 413511031 ) SCREW 4
4 41312118 IR AR Y CONTROL BOX FITTING PLATE 1
5 413511032 a0 SCREW 4
6 41330034 SEHEIK ) STEP DRIVER 1
7 413511033 ) SCREW 6
8 41330035 RAR POWER BOARD 1
9 413511033 BRET SCREW 6
10 41330036 51 8K MAIN AXIS DRIVER 1
11 413511033 ) SCREW 6
12 41333037 R SYSTEM BOARD 1
13 413511033 ) SCREW 4
14 41330040 R FAN MOTOR ASS’Y 1
15 41312119 KU B4R FINGER GUIDE 1
16 413511034 ) SCREW 4
17 413516014 [P35 NUT 4
18 41312120 LR F4AR CORD FITTING PLATE 1
19 41312121 [ AR FITTING PLATE 1
20 413511035 a0 SCREW 2
21 4133005800 BB s AL A PEDAL SENSOR ASM 1
22 41330041 I e L B PEDAL INTERFACE BOARD 1
23 413511036 ) SCREW 3
24 41311016 JH R A TG 44 I PEDAL SENSOR BASE 1
25 413511037 a0 SCREW 3
26 41301028 AT PEDAL LEVER 1
27 41327022 A FRONT SPRING 1
28 41330042 R UL SYSTEM POWER CABEL 1
29 41330043 SR L8 STEPPER MOTOR SIGNAL CABEL 1
30 41330044 B R ARaaEe ) MAIN AXTS STIGNAL CABEL 1
31 41330045 EENE L2 MAIN AXIS POWER CABEL 1
32 41330046 i PEDAL CABEL 1
33 41330047 PR L8R STEPPER MOTOR POWER CABEL 1
34 41330048 Hehh g EARTH CABLE ASM 1
35 41337004 RS 2 VOLTAGE WARING LABEL 1
36 41337005 YR AN T VOLTAGE CAUTION LABEL 1
37 41337006 Lrdr! RATING LABEL 1
38 4133102000 IS AT CONNECTING ROD ASM 1
39 401530019 I BOLT 2
40 W01018 I WASHER 4
41 401516018 L5 NUT 2
42 403513020 W5 SCREW 3
43 40311016 2ol CABLE CLAMP 3
44 $05035 AT WOOD SCREW 5
45 41330049 LRI = SWITCH 1
46 4133003000 A2 CONTROL BOX ASSY 1



12. OPERATION BOX COMPONENTS
BRIFEREBA

14—

_23_



=] 9 = =
R o 4 o
1 4133003100 AR AL OPERATION PANEL ASS’Y 1
2 41330059 [IRB LR B PANEL PCB ASS™ Y 1
3 41330060 WA LCD 1
1 41330061 e I01RR Ty o OPERAT ION_PANEL_F 1
5 41330062 WL 1.CD CABEL
6 413511039 Lol SCREW 1
7 41330064 P TR T i OPERAT [ON_PANEL_R 1
8 413511040 Lol SCREW 1
9 41330066 USBHZ T 14 USB_COVER 1
10 41311017 A TR 5 s OPERATION BOX FIXED BASE 1
11 41312122 [Vl 3 AR FIXED PLATE 1
12 413511038 Lol SCREW 1
13 S05035 ENCEd) WOOD SCREW 2
1 4133006700 P TR g W8l LA OPERATION BOX FIXED PLATE ASM. 1



AR 2% A

13.WIRING DLAGRAM

o — s @m
< 515X %
X#TE VR G
B e i
™ v [1TSX 33 3 0
YUHE < VRPN o~
N 0:2 128X
BRI RN G
7\%|/|@m ¥ <
615X p1SX N
ERHTEHT ™
o e #|n a3 N
™ 91SX £18X Wiey
BRWHDEGHL
P e L
Ty}
™ 018X ~ N o
EWHTEEET ~N aEEW 9 —
A T de| %
< £ (5 wﬁw_%E
™ 3TSX T
WYV EL =
EC ® ) WI@
7 |
ds = & [acH
R
oA e o0 L
[ap] v
WaFEFBEL < D o 7 £58X L§SX SpSX TrSX
d9
O?H_ m | 8 HYEE | E o |
0EsX 9N oy © 558X o
® wawewsT - N | i
WA 9~ M_ m N ey M @ 2 [@IIN_
|$334 578X 0 oy |PSSX 1sSX, H& 3 14434 0¥SX
2 WakEFi Tt T B Ejavas
g I e s N o A i e 04 I 7
foe) 26SX 8TSX| B £ X8T | cLSX 1LSX| % & HIEF |Tosx 068X HRUGF
N RS = | ®B¥sis
%\Jc/l N m 4 : m m ¥ Al E
~ vESX LISX| B £ XU | Tisx 0LSXL—1ey BRUFESF PSX
N WO BN WEFdALS W B YA0d |

0TTov

HRUN LS
rl B
ﬁ

1



5 AR H5 . &
NO Note Part NO. Sk Description Qty
1 41312116 LEGE CONTROL BOX ASM 1
2 41330035 iR POWER BOARD 1
3 41330036 T2 ) SERVO BOARD 1
1 41330037 RYH SYSTEM BOARD 1
5 41330034 g STEP BOARD 1
6 41330041 T 221 1AL PEDAL [INTERFACE BOARD 1
7 41330047 WlkLdsiek STEPPER MOTOR POWER CABEL 1
8 41330042 R BRI SYSTEM POWER CABEL 1
9 41330045 il i L ek SERVO POWER CABEL 1
10 41330068 FEAT SYSTEM SIGNAL CABEL 1
11 41330040 BUAiRBL FAN MOTOR ASS’Y 1
12 41330043 ST e STEPPER MOTOR SIGNAL CABEL 1
13 41330046 I £k PEDAL CABEL 1
11 41330049 IV SIS SWITCH 1
15 41330006 il LBl SERVO MOTOR 1
16 41330033 LEDES LED 1
17 41330039 12380 kg INT CORD B ASS’Y 1
18 41330023 180 ik INT CORD A ASS'Y 1
19 41330024 AR INT CORD D ASS'Y 1
20 41330020 gk £k INT CORD € ASS'Y 1
21 4133003100 LCDBF LCD 1
22 41330004 BRI HEAD FAN MOROR 1
23 4133002800 TR STARTCP PEDAL 1
21 41330002 BUS AU HEAD FAN MOROR 1
25 41330005 KR Ik ASSY-AT-SOLENOID 1
26 41330018 PIANIIN 2 SOLENOID 1
27 41330012 Xk L NEEDLE SWING MOTOR 1
28 41330007 Yo kLl FEED MOTOR 1
29 41330013 R:cE P RILn e UT TRIM MOTOR 1
30 41330015 N ATEOL LRI LT TRIM MOTOR 1
31 41330009 FRIBL U L CLAMP MOTOR 1
32 41330011 NEEDLE SWING SENSOR ASSY 1
33 41330008 FEED SENSOR ASS™Y 1
31 41300014 [ Y&k A7 A bl UT TRIM SENSOR ASS’Y 1
35 41330016 I HYER A ALK A LT TRIM SENSOR ASS™Y |
36 41330010 PRI P AL b CLAMP SENSOR ASS’ Y 1
37 40330005 VAT AL R PHOTO SENSOR 1
38 4133000300 PRI SWITCH ASM 1
39 4133000400 VSIS SAFETY SWITCIL ASS’ Y 1
10 41330069 PSR SWITCH CORD ASS™Y 1
11 41330021 WA SAFETY SWITCIL CORD ASS™ Y 1
12 41312018 KI5 A3 0 4% THREAD BREAK DETECTOR A 1



14. ACCESSORIE PART COMPONENTS
[ikes

26

- 27 -

18-21:22-33




55 AR 5 .. =
NO Note Part NO. A Pescription Qty
1 40131017 Pl ACCESSORIE BAG 1
2 10131004 — e )] () SCREW DRIVER, SMALL 1
3 10131003 —gEe )] () SCREW DRIVER, MIDDLE 1
4 4021800200 AR BOBBIN 1
5 40217002 HLET#12 NEEDLE DP X5 #12 J-2 1
6 20131056 WS AR T HEXAGONAL WRENCH KEY 1
7 01 41312097 TE HF I T HOOK TIMING GAUGE, K 1
8 ,,,,,,,,

9 ,,,,,,,,

10 41313013 SRS il THREAD GUIDE BAR 1
11 41322003 Hpyl RUBBER CUSHION(B) 4
12 4133100600 ER AT AL CONNECTING ROD COMPL. 1
13 4130101200 TR B AR 4149 AUXILIARY TABLE ASM. 1
14 301651 B WEAR AUXTLTARY TABLE 1
15 41312090 £ INSTALLING PLATE 2
16 413511025 1) SCREW 11/64-40 L=4.8 4
17 413513005 BEETME X 10 SCREW M6 L=10 2
18 40219012 B KNIFE 1 1
19 20131038 At 414 OILER 1
20 20131037 A AL DEFRIX OIL NO.1 1
21 40219010 ) J15/8” KNTFE 5/8 1
22 40219009 By i/2” KNIFE 1/2 1
23—

24 4133100700 $rHR Hi A A ASSY SAFETY PLATE B 1
25 41312099 $HR B T4 SAFETY PLATE BESE 1
26 40911006 AR SAFETY PLATE 1
27 413511028 W25 44 SCREW M4 =8 2
28 413513003 PA%I M4 X 6 SCREW M4 1=6 1
29 41328001 )t WASHER 6. 1X18.5X2 4
30 413516005 PEBEMG NUT M6 4
e —

32 02 41312100 TENT T4 TIMING GAUGE, DMESTIC USE. 1
33 40219011 ) )13/8” KNIFE 3/8 1
34 413513008 W25 44 BOLT 1
3% e

36 11411029 Y I GREASE A TUBE 1
3T e

38 30131012 WS AR T HEXAGONAL SPANNER 1
39 10131002 2z )1 (N) SCREW DRIVER, LARGE 1
40 41313014 e EC PRODUCTION DECLARATION 1
41 40311002 PL R HEAD SUPPORT BAR 1
42 413513006 PZAEME X 70 HEXAGON BOLT 4
43 41312123 LR FIXED PLATE 1
44 41312124 TR ADJUSTING PLATE 1
45 41312125 Ll BAFFLE PLATE 1 1
46 41312126 iR 2 BAFFLE PLATE 2 1
47 403520016 Bl ) SHOULDER SCREW 2
48 413513011 BRET SCREW 2
49 401511003 1) SCREW 5

NOTE (@) 01.. .FOR 1790S 1790S

02.. .FOR 1790K

1790KfT]



15. THREAD STAND COMPONENTS
LRI

- 99

REF.NO  _NOTE ___PARTNO. . . A K ____________ _ DESCRIPTION @y
1 1013100700 EREE M THREAD STAND ASM. 1
R BEZEM IR SPOOL RETAINER (2)
I &% SPOOL PIN (2)
4 e R SPOOL REST CUSHION (2)
5 0 mmmmemae- it SPOOL REST (2)
6 0 aoaa----- 4EAT SCREW M6 L=16 (2)
T - i kg THREAD GUIDE ARM JOINT (2)
8 e L SE & SPOOL REST ROD RUBBER CAP (1
9 eeeaaa- g SPOOL REST ARM (2)

10 eeeeeea-- RPEHRE 1 SPOOL REST ROD, UPPER (1
1 —--i--o-s TREEL SPOOL REST ROD JOINT (D
12 e §g4T SCREW M5 L=14 (2)
13 = mmmmeme- 125 NUT M5 (2)
14 eeeeee-- RAERE 2 SPOOL REST ROD, LOWER (1)
15  emeeee-- s THREAD GUIDE (2)
6 i ----- PR SPRING WASHER (2)
17 eeeeeaa-- 2 NUT M5 (2)
Y B2 NUT M16X1.5 (1)
19 eeemmaas ] WASHER 17X30X2.6 (2)



16.EXCHANGING PARTS

RHEH

Cloth Cutting
Knife

7]

Presser Foot
(Length of Cloth Cutting Knife)

E B Q7K

Presser Foot
(Presser Size)

ER(EMRT)

b I i A H ¥t GEIE6MM) ¥ A
Standard Standard For Hoisiery Standard Standard
(For swing width 6mm)
inch mm Ref.no Ref . no Ref.no Ref . no Ref.no
1/4 6.4 1
3/ 9.5 2
The | 111 3
Ve | 12.7 4 12 15 18 19
%6 14.3 5 (6.4 ~ 19.1 mm) (6.4 ~ 19,1 mm) | (6.4 ~ 31.8 mm) (Type 1)
5% | 15.9 6
A6l 17.5 7
3 | 19.1 8
g | 22,2 9 13 16 20
1 25.4 10 (6.4 ~ 25.4 mm) (6.4 ~ 25.4 mm) (Type 2)
1-1/41 381.8 11 14 17 21
(6.4 ~ 31.8mm) (6.4 ~ 31.8 mm) {Type 3)

REF.NO  NOTE _ PARTNO. I DESCRIPTION Gy
NR1/4” KNIFE 1/4” 1
2 40219011 TR 3/8 KNIFE 3/8 1
3 . JIH (1/16) KNIFE (7/16) 1
4 40219009 TR 1/2 KNIFE 1/2 1
5 e JI 9/16” KNIFE 9/16” !
6 40219010 JIF5/8 KNIFE 5/8 1
T mmmmmes J1F 11/16 KNIFE 11/16 1
8§  meee--- AR 3/4” KNIFE 3/4” 1
9  mmmmee- AR 1/8” KNIFE 7/8” 1
10 40219012 JR1 KNIFE 1 1
11 40219013 JIF1-1/4” KNIFE 1-1/4" 1
2 e ERIR PRESSER 1
13 e AR 2 WORK CLAMP CHECK, 2 1
4 0 e AR 3 WORK CLAMP CHECK, 3 1
15 = ER LATCH WORK CLAMP CHECK 1
6 - ERHR (2K) WORK CLAMP CHECK (2K) 1
7 e JEIR (3K WORK CLAMP CHECK (3K) 1
18 0 mmmmme- ERHR WORK CLAMP CHECK 1
K IR 32 34 fF WORK CLAMP CHECK HOLDER ASM. 1

20 TmTmmem ERz3 WORK CLAMP CHECK HOLDER 1
21 meeeees R WORK CLAMP CHECK HOLDER 1




17.SPECIAL SPECIFICATIONS COMPONENTS
FETRAR BB

LARGE SIZE TYPE(FOR 70MM,120MM)
KRIER(TOMM, 120MMA)

SWING WIDTH
) 5 10MMKE

1TO0MM TYPE

—_—— e

M S Y 4
0 N

| | AN ¢
|
| 37 ( e20 32 SWING WIDTH 6MM TYPE
i J "~ 21 123 3 L 6MME Y

36
L e

22 2324

- 31 -



55 AR 5 L =
NO Note Part NO. R Description Qty
1 41318004 AR RP_HOOK ASM 1
2 41318005 EK RP_BOBBLN CASE 1
3 4130304300 eARIEEA AL HOOK SLEEVS 1
4 413514011 WRAET SCREW 1/4-40 L=6 4
5 01 41312103 JR IR AR WORK CLAMP HOLDER SPACE 1
6 01 4135811013 WRAET SCREW M4 L=4 3
7 41312104 LR UTT CLOSE CAM 120B 1
8 41312105 F RS AR LIFTING PLATE 120 1
9 413511018 BEEIME X 8 SCREW M5 L=8 2
10 41316007 JR B WORK CLAMP ARM 120 1
11 401218 IEAHEAR WORK_CLAMP_CARRIER 120 1
12 01 4131600200 SR (70) PRESSER FOOT 70 ASM. 1
13 40212018 H MR AR PRESSER FITTING PLATE SPING 2
14 40227003 e AR o L5 PRESSER FOOT HOLDER SPRING 1
15 41316003 JEITHR A (70) PRESSER FOOT 70 1
16 40226008 e DL S A BRESSER FOOT PIN B 2
17 01 41316004 H IR URETHANE PRESSER 70 1
18 01 41316005 H IR PRESSER 70 (FLAT) 1
19 01 41316006 H IR PRESSER70 1
20 413511029 IRE] SCREW 3/32-56 L=1.9 6
21 01 402520002 e IR E] HINGE SCREW D=7.94 H=2 3
292 02 41316008 H IR PRESSER 6MM 1
23 02 41315003 4R (S6) THROAT PLATE (S6) 1
24 02 41315004 4R (K6) THROAT PLATE (K6) 1
25 03 4131600900 JENPALE (120) ASSY WORK CLAMP CHECH HOLDER I 1
26 41327018 e AR o L5 WORK CLAMP CHECK HOLDER SPRING 1
27 41326035 e DL S A WORK CLAMP CHECK SPRING SET PI 2
28 41312109 H MR AR WORK CLAMP CHECK SPRING 2
29 41316010 H AR 4 (120) WORK_CLAMP_CHECK_HOLDER_120 1
30 03 41316011 T TR (120) WORK CLAMP 120 1
31 04 41315005 4R (S10) THROAT PLATE (S10) 1
32 04 41312107 By i i OIL SHIELD 10 1
33 04 4131601200 I (3-10) 414 WORK CLAMP HOLDER (3-10 ASSY) 1
34 41316013 Jﬂkﬂﬁijﬁ@ 10) WORK CLAMP HOLDER (3-10) ASSY 1
35 41327018 i JTAR e 5L WORK CLAMP CHECK HOLDER SPRING 1
36 40226008 R VST e A0 £ WORK_CLAMP CHECK SPRING SET PI 2
37 40212018 RS AR WORK CLAMP CHECK SPRING 2
38 04 41316014 J+AJJJW§\(38710) WORK CLAMP (35-10) 1
39 04 0 - EAHEAR AL WORK CLAMP CRRIER(10X41) CL 1
40 41312108 SEARHEAR (10X 41) WORK CLAMP CARRIER(10X41) 1
41 41337002 PASPNY T ATTENTION SEAL 1
42 04 41316015 H 40 (10X 41) WORK CLAMP ARM(10X41) 1
43 4131601000 Jr 4 WORK CLAMP CHECK HOLDER ASM
44 4131602800 Jr 4 WORK CLAMP CHECK HOLDER ASM

NOTE () -

01eeeee FOR PRESSER 70MM

7O0MM s I

02-----FOR SWING WIDTH 6MM #4275 /& 6MMIT]

03eere FOR PRESSER 120MM
04eeeene FOR SWING WIDTH 10MV £440 5%

120MM s 1T
T )5 TOMMA]



	封面
	JK-T1790系列零件样本(13.4.10)_页面_02
	JK-T1790系列零件样本(13.4.10)_页面_03
	JK-T1790系列零件样本(13.4.10)_页面_04
	JK-T1790系列零件样本(13.4.10)_页面_05
	JK-T1790系列零件样本(13.4.10)_页面_06
	JK-T1790系列零件样本(13.4.10)_页面_07
	JK-T1790系列零件样本(13.4.10)_页面_08
	JK-T1790系列零件样本(13.4.10)_页面_09
	JK-T1790系列零件样本(13.4.10)_页面_10
	JK-T1790系列零件样本(13.4.10)_页面_11
	JK-T1790系列零件样本(13.4.10)_页面_12
	JK-T1790系列零件样本(13.4.10)_页面_13
	JK-T1790系列零件样本(13.4.10)_页面_14
	JK-T1790系列零件样本(13.4.10)_页面_15
	JK-T1790系列零件样本(13.4.10)_页面_16
	JK-T1790系列零件样本(13.4.10)_页面_17
	JK-T1790系列零件样本(13.4.10)_页面_18
	JK-T1790系列零件样本(13.4.10)_页面_19
	JK-T1790系列零件样本(13.4.10)_页面_20
	JK-T1790系列零件样本(13.4.10)_页面_21
	JK-T1790系列零件样本(13.4.10)_页面_22
	JK-T1790系列零件样本(13.4.10)_页面_23
	JK-T1790系列零件样本(13.4.10)_页面_24
	JK-T1790系列零件样本(13.4.10)_页面_25
	JK-T1790系列零件样本(13.4.10)_页面_26
	JK-T1790系列零件样本(13.4.10)_页面_27
	JK-T1790系列零件样本(13.4.10)_页面_28
	JK-T1790系列零件样本(13.4.10)_页面_29
	JK-T1790系列零件样本(13.4.10)_页面_30
	JK-T1790系列零件样本(13.4.10)_页面_31
	JK-T1790系列零件样本(13.4.10)_页面_32
	JK-T1790系列零件样本(13.4.10)_页面_33
	JK-T1790系列零件样本(13.4.10)_页面_34
	未标题



